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19.9.2024 §.
mgdo Ne#1/19.9.2024
Report
doensbols ggsagbogmols ( 21.5 bd x 21.5 18 x 7 13) gsBmEEs
Concrete Pavers (21.5cm x 21.5 cm x 7 cm ) Test
353m@Eeol dmbsggdgdo
Tets Data
Bodwydol Gocgogbebds 2 Lagogemo Bodwdol beidgdo 60 215/215 /70
Quantity of samples Size of test samples , mm
" 338mc00b Bggagdo
: - Test Results :
Bodwmdols # 1 . 5
Sample 4
Sibeaalimiione 19.9.2024 19.9.2024
est Day

Bodmdols bbmgsbgds , comg 28, 284
Sample age , day
390m3EolL babytdamogmds , §a

A 49 52
Duration of test , sec
B0odw3ol Bmdgdo , 89 ! :
Sl 4 215 /215 215 /215

H 70 70
Bodwydols §ebo , 39
Concrete weight , kg 602 =
dmgnmmdomo §mbs , 30/8%
Density weight , kg/m? 175 173
IGM3930 ESAZ0MHMIS , 36
Load of destruction , kN ey 1078
Lod®aoey 3mddzety , R, 8330
Strength on compression , R , Mpa 20.87 23.32
@sls3a6s Bdeomzob bsdmomm Loddhzoage R=22.1 3833
Conclusion Block average strength R=22] MPa/\

admMadym®ool BgBgx@o Ggbsd dgandgs \
Laboratory Supervisor Renat Be gishevg;\‘;\\\
@mo0ennbo.0108, dagdo Lenmgabbagonb 4.6

poofoeduo: (995 32) 245 80 05; 245 8001
E-mail: info@bedegi.qe



Itd BEDEGI

Quality Test Laboratory
Comoression Report

CUSTOMER : "dgmapn” DATE 1 9/21/2024
CUSTOMER I dmfis@mfine RAPOR NO P #H1
ADRESS 1 ! mAbyzn , ddgdo Lemm3znbLzjdnk 1. 6 STANDARD :
ADRESS 2 : RESERVE 1 4
BLOCK TYPE ! 439336amaob ignems 215 x 215 x 58 RESERVE 2 i

z RESERVE 3 :

T.no [WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
' mm mm mm g gfcm3 Tl 12 day kN N/mm2
1 |ais 215 58 4692 175 7.8.2024 19.9.2024 28+ 964.70 20.87
2
3
4
5
6

AVARAGE
AVR.3DAY
AVR.7DAY
AVR,28DAY
kN Mpa
1200 26
960 p 20.8
720 15.6
480 10.4
240 52
O
0 0
0 180 240 300

Controlerer

Renat Begishev




Itd BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "3gegp0" DATE : 9/21/2024
CUSTOMER I MdmAsdmfins RAPOR NO T #H2
ADRESS 1 I mMb)30 , 8300 Lemm3znbL3jdnlt 4.6 STANDARD -
ADRESS 2 . RESERVE 1
BLOCK TYPE : 43953360mob ggogms 215 x 215 x 58 RESERVE 2
RESERVE 3
T.NO |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
’ mm mm mm g gfem3 t1 t2 day kN N/mm?2
1 a1 215 58 4625 173 7.8.2024 19.9.2024 28+ 1078.00 23.32
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 26
D1
960 [ 20.8
720 15.6
480 10.4
240 5.2
0-¢ 0
0 60 120 180 240 300
Controlerer

Renat Begishev




